
BENDOF ARMERINGSKLIPPER  NB12
From s.n. 1280 (Sept. 2016) to …



67-68-69-70-71



Position Part No Name Note 

1 13110002 CUTTING BLADE 

2 95140858 CENTRAL PIN NB12, 12N 

3 95149901 NUT 

4 13110001 CUTTING BLADE 

5 95140867 RETURN SPRING NB12 MU16 (DC-14) 

6 95149905 PRESSURE PLATE , ADJUSTABLE 

7 95141004 SEAL 25X33X4.5 

8 95140827 CUTTER HEAD  

9 95149913 SCREW m6 x 10 

10 95149914 CYLINDRICAL PIN 

11 95140826 PROTECTION  NB12, 12N 

12 95140878 SCREW M5 X 10 10.9 

13 95140897 SPRING (NB12) 

14 95149915 PISTON ASSEMBLY 

15 95140888 GASKET 

16 95140889 O-RING 66.35 x 2.62

17 95141005 SYLINDER PRO-CUT 12 

18 95149801 WASHER 8 X 12 X 1.4 

19 95149802 SCREW 

20 95141006 VALVE 

21 95140890 RETURN VALVE 

22 95141007 WASHER 

1

 2

2

1

1

1

1

1

2

1

1

2

1

1

1

1

1

1

1

1

1

1

Pcs



23 95149828 MANUAL RETURN VALVE  

24 95140851 BEARING 22x8x7 608 C3 

25 95140817 O‐RING 6,07X1,78 

26 95140813 O‐RING 75,92X1,78  

27 95140814 PUMP  

28 95141008 SLEEVE 

29 95149833 WASHER M5 

30 SCREW M5 X 14 

31 MOUNTNING RING, HALF 

32 95141015 BEARING 35x15x9 6002 C3 

33 SEGRING D32 

34 HANDLE 

35 95141009 O‐RING 72,75X1,78  

36 95141010 O‐RING 82,27 X 1,78  

37 95141011 RING NB12 

38 95141012 SCREW M6X10  

39 95140891 O‐RING 60,04 X 1,78 

40 95140893 PACKBOX 15 X 25 X 5 

41 OILTANK 

42 95141013 SLEEVE  8,31X13,34X1,22  

43 95149835 MAGNETIC CUP 

44 95149838 WASHER M5 

45 SCREW M5 X 43 

1

1 

1 

1 

1 

1 

1 

1 

2 

3 

2 

1 

1 

1 

1 

4 

1 

1 

1 

4

4 

1 

1 

Part No Name Pcs NotePosition

95149845

95141016

95141018

95141017

95141019

95141021



46 95140895 MEMBRANE 

47 95140896 COVER FOR MEMBRANE 

48 ECCENTRIC SHAFT 

1 

49 95149841 SEEGER D15 2 

50 95149842 BEARING R‐S 35x15x9 6002 ZZ 1 

51 95149843 BEARING ADAPTER 

1 52 95149844 BEARING R‐S 35x15x11 6202 ZZ 

1 

53 SEGRING D38 
1 

54 TANK COVER 

55 95140883 SCREW M3 X 8 12.9 

1 

56 SCREW M5 X 55 4 

57 95149856 SLEEVE 5x9x7.7 mm 

1 

58 95149853 STRANSMISSION SHAFT 

1 

59 95149854 BEARING R‐S 28x12x8 6001 2Z 

1 

60 95149855 TOOTHED GIR 

1 

61 95149857 TOOTHED PINION 

1 

62 95149858 TOOTHED GIR 

1 

63 95149859 SLEEVE D 9x5.1x6.5 

1 

64 GEARHOUSE 1 

65 SCREW M3 X 25 
4 

95149862 HELICAL PINION 

1 

1 

1 

1 

Pcs NoteNamePart NoPosition

67 3 95140819 O-RING

95141022

95141025

95141026

95141027

95141028

95141024



68 95140886 SPRING 

70 95140865 VALVE FOR PUMP

71 PISTON FOR PUMP 
3

3 

3 

Pcs NoteNamePart NoPosition

95140879



67 95339763 ROTOR PINION SET 1
68 95339765 HOUSING (A). (B) SET 1
69 95313687 TAPPING SCREW (W/FLANGE) D3 X 16 (BLACK) 10
70 NAME PLATE 1
71 95370836 WIRING ASS'Y 1 INCLUD.78
72 TRUSS HD. SCREW M4 (BLACK) 1
73 HOOK 1
74 SHIFT KNOB 1
75 95327002 LOCK NUT M4 (BLACK) 2
76 STRAP (BLACK) 1
77 95339768 PUSHING BUTTON 1
78 BATTERY TERMINAL 1
79 60020665 BATTERY BSL 1850 (EUROPE,AUS,NZL)

Part No Name Note

95339769

72

73

74

75
82

80

84

83

76



72 95339763 ROTOR PINION SET 1

73 95339765 HOUSING (A). (B) SET 1

74 95313687 TAPPING SCREW (W/FLANGE) D3 X 16 (BLACK) 10

75 NAME PLATE 1

76 95370836 WIRING ASS'Y 1 INCLUD.78

77 TRUSS HD. SCREW M4 (BLACK) 1

78 HOOK 1

79 SHIFT KNOB 1

80 95327002 LOCK NUT M4 (BLACK) 2

81 STRAP (BLACK) 1

82 95339768 PUSHING BUTTON 1

83 BATTERY TERMINAL 1

84 60020665 BATTERY BSL 1850 (EUROPE,AUS,NZL)

Part No Name Note

95339769

Pcs

HELICAL PINION 95149862


	Tom side
	Tom side
	Tom side
	Tom side



